-
&
k7
ks
ko
3
b

TR ST
,
:

Spp e DS

g

e,

o ——
BlG FILE cop

JHE SAN FRANCISCO BAY DELTA /

_(

WASTEWATER AND RESIDUAL SOLIDS f @ E; / /

_A/IANAGE MENT STUDY .

ADAO43815

_VOLUMEIIL .

. £ N
Technicel Appendix ¢ Q(\‘S w Y

Wastewater Residual Solids QN o

Management Study s ["‘"‘"‘“‘"ﬁ “‘\"\\

W" —ar—

casy ARt Rmie TR A0 Bl RO
F?‘ y ";' ;:’;4 ‘ AR LRSS ',;if‘ ‘.53 “’i

ey
s,vi .«‘4-‘-2:‘\:5‘4 ! L "1"‘-}0&‘“.

b o

‘/)’V

PBQ&D, Inc.
San Francisco, CA

- i
N e
:4 [ e _,/" r *
i :
// R & é
3 " -
3 [ il -~ LI ead J
4 Ll - P T el Ay o
L [N
3
. = )




The San Francisco Bay - Delta
Wastewater and Residual Solids
Management Study

Volume 1II- Technical Appendix
Wastewater Residual Solids Management Study
[...]
screenings and grit, are also a minor fraction of these solids. They
account for roughly 7 to 8 percent (on a dry weight basis) of the total
residual solids separated from the wastewater process stream in
typical secondary-level treatment systems,

Oils and grease removed in wastewater treatment processes
are composed of:

1) Vegetable and animal fats,
2) Petroleum oils and colvents,
3) Synthetic oils (cutting oils, etc,)

Vegetable and animal fats present the least problem as they
are readily degradable or combustible and can be digested in treat-
ment processes with gas production as a by-product. It is estimated
that about one-third cf these fats originates from domestic sources,
The remainder originates from industries which may elect to salvage
the majority of the material under economic pressure of increased
sewer rates,

B-6




R TR, e

Petroleum oils and solvents and synthetic oils come from illegal
dumping, accidental discharges and floor drainage. Illegal dumping is
probably the major source and is almost impossible to prevent, Solvents
present a fire and explosion hazard. The oils inhibit treatment processes
and the synthetic oils are toxic to biological and digestion treatment,

The quantity and quality of scum varies widely from day to day.
Both the quantities of oils in wastewater and the percentages removed
have been increasing in the last few decades. The increase is due to
decreased saving of greases together with the increased use of deter-
gents which facilitates oil and grease emulsification in sewers. Normal
domestic wastes now average about 60 mg/l1 oil and grease, but industrial
wastes can be as high as 500 mg/1l. It is anticipated that enforcement
of State and Federal industrial wastewater control ordinances will reduce
levels to a maximum average of 150 mg/l. Oils and grease are remcved
from the wastewater flows by skimming, aeration, chlorination and
chemical treatment. Up to S0 percent of the total oil and grease content
of raw wastewater is removed with grit and screenings. New treatment
plants using anthracite filters are obtaining over 98 percent oil and
grease removal. Dewatered skimmings are about 50 percent oil and
grease with the remainder being organic solids and water. It is
estimated that skimmings will range from 260 pounds per mg. for
domestic wastewaters to 2,200 pounds per mg. for industrial wastes.

Mechanical skimming devices are reasonably reliable and
adequate but must be supplemented with considerable hand labor. Usually,
the skimmings are discharged into the sludge handling facilities.
Normally these skimmings are liquid and can be pumped. The tendency
to encrust and plug pipelines requires close operational control,
Consequently, in-plant pipelines are made as short as possible and are
provided with cleanouts and facilities for cleaning the lines when they
become plugged with grease. Pumps used for scum are usually of the
pulsating positive displacement type. Recause of the high organic
content, putrefaction and gas formation is a problem.

Investigation has indicated that animal and vegetable oils and
even petroleum oils can be degraded when applied to aerated soil under
favorable temperature and humidity conditions.

Grease is consumed to a considerable extent in the sludge
digestion tanks, ‘but mineral cils are relatively inert. Both contribute
to the heavy layer of scurmn commonly found in digesters. Since greases
and oils coat and plug pipelines and are a nuisance in digestion tanks,
it is desirable to dispose of the materials separately, and immediately
upon collection, Commercial burners are available that will use the

B-7




Lot e AR i e L

R I -

grease and oil as fucl for heating or other useful purposes such as
steam generation for small power, supply or steam cleaning.,

Scum, which is skimmed from the top of treatment process tanks,
consists for the most part of ofl and grease. This material has a very
high heat valuec and can be added to the organic sludges to aid combustion
during incineration processes. It.is also possible to burn screenings
and scum in a scparate Incincrator specifically designed for that purpose,
-~ as I8 the practice in Minncapolis-St. Paul Sanitary District (Ref. 96).

Like screenings, scum {s usually disposed of within the plant site,
and is rarely transported away from the plant. The quantities are not large
enough and the quality too poor to have a commercial valuce. Scum
cleaned by processing to remove the other materials entrajned in it
would be handled and transported by trucks in open tanks or ofl drums
to a point of use outside the plant. However, this processing would
cost more than the present commercial value of the material.

5.~ Lime Sludge

- - ——— o

Lime csludges are produced by high-lime treatment of phosphate
and residual secondary effluent organics removal. Thig treatment is a
tertiary-level process. Lime sludges are the most voluminous of the
chemical sludges which can be produced with tertiary or "advanced waste
treatment” generally and with tertiary treatment for phosphorous and residual
organics removal specifically., Alum~iron sluciges, for example, would
aenerally be less than hatf the amount produced with high=~liine treatment,
Only demineralization processes could produce sludges in amounts cxceeding
that of high~lime treatinent, the degree depending on the Total Dissolved
Solids removed. One mg/1 removed cquals 8.34 dry pounds pcr millfon gallons .,
No plants in the Boy Area now have such trcatment, but at lcast one . the
City and County of San Fruncisco) proposes such treatment. It would consist
of 300 to 500 mg/] of lime addition (as CaOQ), the sludyes being produced
ranging from two to three times this lime addition dependinig on whether sca
water is also added to facilitate removals. If high~lime treatment were
cmploved throughout the 12-county waste source region, lime sludges would
become the major wastewater residual solids fraction. Estimates summarized
in Table 111-G~1 indicote that lime sluvdges would amount to about 1.7 times
all other typically secondary-level residual solids combined {(on a dry
weiglit basis) and overwhelm the organic sludges by more than 2,5 times.,

Tertiary high-1ime treatiment roportedly (Ref. 195) can remove about
95 percent of the phosphorus, 88 percent of the tutal suspended solids,
86 percent of the biochemical oxygen demand, 62 percent of the chemical
oxygen demand and 74 percent of the totz] organic ecarbon from secondary-
level troated waslewaters., The process also simultancously reducas
“hardness and alkalintly, respectively, by precipitating out magnzsium
hydrosidde and calctam carbanate,  Minor amounts of fron, manganesce,
strontium, aluminum, boratos o stcates are algo removed to the extoent
they i picaw b, Thig and oo piice watfon fo Yable HI-P=1a indicat o toe
composition of Hme sludans,

ey



R RN

5

Lime sludges can be readily dewatered by filter or centrifuge to

@ about 50 to 70 percent water content. While these solids can be disposed
% of by fill or incorporation in sludge composting, they have more value

in recalcining, separation and recovery of a major portion of the lime.

b Recent research has indicated technical feasibility of recovery of

[ phosphates from lime sludges for agricultural use. For land disposal

1, this lime sludge could be applied as a soil amendment, the same as

,‘ lime or limestone. Experience in handling such a mixture is limited but
E it appears feasible to pump it as a slurry or to handle it as a liquid in

j_j tank trucks, tank cars or tank barges. Recalcining lime sludge for

reuse is practiced at several larger water softening plants.

5

“{ The quantity of lime sludge can range between 5,000 to 13,000
pounds per milliongallon of wastewater, depending almost exclusively on alka-
linity (Ref. 215), About 25 percent of the total lime sludge can be recov-
;, ered as lime. This corresponds to approximately 75 percent of the lime
added (Ref. 195), The remainder must be disposed of in some manner.

2 6_- Organic Solids

E Organic solids are the fourth and the major fraction of secondary
; wastewater residue! solids removed from the wastewater process stream.
They account for roughly 60 to 70 percent (on a dry weight basis) of the
3 total residual solids separated from the wastewater process stream in

': typical secondary-level treatment systems. The organic solids sludges
k- are composed of the suspended and larger colliodal organic waste
solids typically removed from the process stream in the primary and
secondary sedimentation or settling tanks or clarifiers together with

x accompanying sediments, these latter including varying amounts of grit,
macerated screenings, entrapped oil and grease, chemical additives

5 such as lime, alumina and iron (when these are used to encourage
4 flocculation and coagulation), toxic solids and solids from regeneration

and dewatering processes.

Undigested sludge from plain sedimentation tanks is gray in
color, offensive in odor and slimey in texture. Good activated cludge
is brown, flocculent and odorless. Septic tank sludge is black,
typically putrid in odor, and slightly less slimey than primary sedimen-
tation sludge. Trickling filter humus is grayish~brown, flocculent and

inoffensive in odor when fresh.

There are three principal types of raw sludges produced in waste-
water treatment plants. These are:

E
P
3
Ko
&
¥
23

AN T E

B-9

¥
%




1) Primary sludge - from primary settling tanks,

2) Trickling filter humus - from the secondary (or final)
settling tanks of a trickling filter plant, and

3) Activated sludge - from the secondary (or final)
settling tanks of an activated sludge treatment
plant.

Activated sludge is a term which specifically refers to the flocs or masses
of flocculent materials found and developed in wastewater treatment
plant aeration tanks which have been designed to keep these flocs in
suspension and provide the dissolved oxygen necessary to maintain
aerobic biochemical oxidation processes. These flocs consist of micro-
biological slimes br zoogleal masses)generated about suspended
particles or developed from and about colonial growths of bacteria and
other suspended living micro-organisms together with included
precipitated, colloidal and finally divided suspended organic solids.
The preponderance of living microbiota in these masses is the basis for
the "activated" terminology. The scttled floc masses are the activated
sludges in the more proper sense.

These sludges may be concentrated by:

1) Resettling the trickling filter humus in the primary
settling tanks,

2) Resettling the waste activated sludge in the primary
settling tanks, or

3) Concentration of solids in separate thickening tanks.

To render the raw sludge less offensive and more hygienic for
ultimate disposal, as well as to reduce its volume, either anaerobic
digestion in closed tanks or aerobic digestion in open tanks is employed.
Anae obic digestion is most generally used except in small plants (less
than 1 mgd) where aerobic digestion is most frequently encountered,

The primary changes of the physical character of the sludge brought
about by digestion process are:

1) Reduction in mass - about 50 percent,
2) Reduction in volume - about 60 percent,
3} Concentration of solids - to 5 percent,

B-10




4) Elimination of grit - retained in the tanks,
5) Removal of grease, and

6) Homogenation the mixing and stirring action
within the digestion tanks.

Organic solids will consist of a mixture of primary and secondary
sedimentation tank sludge. The quantity and characteristics of the
sludge will vary with the treatment process and the amounts and sources
of industrial wastes. The most prevalent type of treatment expected
will be some form of activated sludge which will produce sludges of
higher water content which will, in turn, require more concentration for
disposal. Activated sludge is difficult tc concentrate by conventional
methods such as gravity sedimentation, flotation, centrifuging or vacuum
filtration unless treated with chemicals or heat. Raw sludge is gela-
tinous and resists filtration or centrifuge concentration unless
similarly treated. Primary sludge will have about 5 percent solids
while waste activated sludge will have about 2 to 13 percent solids. Mixed
solids will be about 4 percent. This can be increased to & percent in
a thickener, resulting in a 33 percent reduction in the volume of liquid
to be handled. Volatile content ranges from 40 percent to 80 percent of
the total dry solids.

On a dry weight basis, quantities of raw mixed sludges from
activated sludge treatment plants will range from 1000 to 3000 pounds
per mg. A 40 to 60 percent reduction of solids can be obtained by
digestion and a 40 to 75 percent decrease in water content can be
obtained by heat treatment and filtration or centrifuging.

Disposal of sludge can, in part, involve land spreading,
composting, drying, use for soil amendment and incineration. Tne
sludge is liquid and readily pumped at concentrations ‘elow 6 percent.
When concentrated to less than 80 percent moisture, raw sludge is
a thixotropic gel which is nct readily pumped. Bridging and adhering
cause problems in the solids handling processes. Digested sludges of
the same water content show considerably less thixotropic characteris-
tics. Heat dried sludges tend to be a fine powder and although readily
transported by air, are quite abrasive,

Fluidity and plasticity vary with water content and the nature of
the solids. The most fluid is activated sludge with a water content of
98-99 percent., As the moisture content of a sludge is reduced to about
85 percent, a definite thickening can ke noted. At 70-80 percent the
sludge will no lenger flow and is known as sludge cake. At a moisturc
content of 10 perceat, it is as dry as dust,

B-11



e ma s

-

The characteristics of sludge may be expressed either physically
or chemically. Physical characteristics include moisture, density,
color, odor, texture, fluidity and plasticity. Table 1I1I-B-1 presents the
chemical characteristics of various typical organic sludges.

7 - Toxic Solids

Toxic solids are not presently being removed separately from waste-
waters. New waste control regulations emphasize required removal of
toxic solids at the source. Minor concentrations of trace toxic materials
are removed with organic sludges, or lime sludges where that process is
used. Toxic solids would typically include phenols and heavy metals, 80

percent and 40 percent respectively being removable with the organic sludges.

8 - Regeneration Solids

Regeneration solids are the finely divided materials removed from
tertiary treatment effluent filters and carbon absorption columns in the
backwashing operation. The finely divided organic and inorganic solids
removed from effluent filters contain some lippoids. These backwashings
are normally recycled back into the plant inflow and subsequently the
bu)k of them are removed with the organic sludges. Under anticipated
techniques they will present no special problems.

B-12*

N3




3
)
e s
5

:

b
"

-'7,“9*?;:‘ gigf* DA
s H

T W 6 R

e IR S ©

Table III-B-1

CHEMICAL CHARACTERISTICS OF ORGANIC SLUDGE TYPES
(% DRY BASIS)

Filter Cake

Material Raw Digested Activated Raw Digested
Volatiles 60-80 45-60 62-75 55-75 40-60
Ash 20-40 40-45 25-38 25-45 40-60
Insoluble Ash 17-35 35-40 22-30 15-30 30-45
Grease and Fats 7-35 3-17 5-12 §-30 7-15
Protein 22-28 16-21 32-41 20-25 14-30
Ammonium Nitrate 1-3.5 1-4 4-7 1.3 1,3-1.6
Phosphoric Acid 1-1,5 0.5-3.7 3-4 1.4 0.5-3.5
Potash (K)0) | ===--- 0-4 0.86 mmmom | eeee-
s8I0 | eeee-- 15-16 8,5 | mmewme | eeeee
Iron/ | ecee-- 5.4 7.1 | ==mem | wee-
Cellulose 10-13 10-13 7.8 8-10§ | 8-12
(From Reference 123)

B-13




Y .

! o ‘arded W
61 000£-000¥ ——- PINbIT 03 PINdYI-TwWes --- ze-08 | 908pn13 poueYdIYL

¥ se1 0004-0007 suored 000’ $¥~000° St pmbry - es-s¢ |. seBpnig yesiy

¥ (pednjinued

5 6z 000° €1-000S - pIbri-Teeg $1-01 0L-0$ 30 pOIBIIT}) POITRUSIUOD

H 208pNIS UMBIPUITM